
65

Drrum Machine K-6200

Main Components

Ref. Catalog
No. No. Description

1 95802 Drum Assembly
2 60622 Mounting Knob (2)
3† 95832 Locator Ring (2)
4 60672 Mounting Knob Assembly (2)
5 95812 AUTOFEED® Assembly

1

3†

2

NOTE: Order parts by Catalog Number only.
DO NOT order by Reference Number.

5

2

3†

4

4

† Apply Loctite to Locator Ring.



1

3

2

4

5

NOTE: Order parts by Catalog Number only.
DO NOT order by Reference Number.

Standard Drum Components

Ref. Catalog
No. No. Description
— 95802 Drum Assembly
1 44122 Pigtail
2 64042 Retaining Clip
3 95692 Bearing Block
4 89810 Grease Fitting (2)
5 95697 Retaining Ring
6 95687 Inner Drum
7 95682 Guide Tube
8 95672 Flange Bearing (2)
9 95677 Guide Tube Shaft

10 27517 Nut, Flange 5/16" - 18 (7)

Ref. Catalog
No. No. Description
11 95662 Drum
12 35005 Washer, Flat 5/16"
13 60515 Screw, Hex Head 5/16" - 18 x 11/4"
14 95667 Drum Support
15 61020 Screw, Socket Head 5/16" - 18 x 1" (6)
16 95837 Washer, Lock 5/16" (3)
17 32270 Screw, 5/16" - 18 x 3/4" (3)
18 95702 Clutch Assembly
19 44860 Retaining Clip
20 60552 Drain Plug

7

6

9

8

15

15

16

1718
19

144

8
20

11

12

13

10

66

Drum MachineK-6200




